CT70

Treadmill
Owner’'s Maunal

E[ﬂ CAUTION!

Please read all precautions and instructions in
this maunal before using the equipment.



Table of Contents

Attention Notes Precautions---------- ------------ 3

Parts List----------m-mmm e - 5

Exploded View--------cmmmmm e 7
Packing List-------------cmmmm e 9
Assembly---------mmm e 10
Operation and Maintenance --------------------- 12
Instructions for Use of the Electronic Watch-------- 17
Instructions for Use of the Central Control --------- 19
Instructions for Use of the Shuttle Knob ----------- 20
Error Code Explanation ------------=--cocmco--- 21

Warranty and Maintenance Record Form

E]:ﬂ The company reserves the right to interpret and
correct printing errors in this instruction manual.



I Attention Notes Precauti

PRODUCT MODEL: CT70
PRODUCT CLASS: SB
STANDARDS: ENISO 20957 - 1; ENISO 20957 - 6

MAXIMUM NUMBER: 1 PERSON
PRODUCT DIMENSIONS: 2182mmx938mmx1607mm

MAXIMUM LOAD: 180KG

RATED WEIGHT: 190KG

RATED VOLTAGE: 220 - 240V, 50/60HZ
RETED POWER: 2.2KW

SPEED RANGE: 1 - 20KM/H

INCLINE RANGE: 0 - 15%

For maintenance, only our company’s accessories may be used
with this fitness equipment. To avoid unnecessary property
damage, do not operate it beyond its intended scope. When in
use, exercise caution and follow these rules.

Before using this equipment, read and fully understand the instructions.

Safe exercise.

e Consult your doctor and trainer before starting any fitness program.

®* Proper warm-up is essential for safe exercise.

e Stop immediately and seek medical advice if you experience rapid
heartbeat, dizziness, nausea, chest pain, or any discomfort during
exercise.

® Control your workout intensity, maintain proper breathing, and
avoid breath-holding to prevent injury.

¢ Individuals with health conditions or disabilities must obtain medical
clearance and train under a coach’s supervision.

e Those with cardiovascular diseases, hypertension, diabetes, or other
conditions unsuitable for intense exercise must provide a hospital
certificate.

e Lightweight users may trigger standby mode on high incline/low
intensity; increase effort to resume tracking.

No Children Allowed

e Children are forbidden to use this equipment.
e Adolescents shall operate it under adult guardianship. Use of non -
designated accessories is prohibited.

Attire

e Wear sport-appropriate clothing and sports shoes. Robes, chemical
fiber clothes, slippers, high heels, etc., are prohibited to protect
personal and equipment safety.

Please Note

— 3 —



I Attention Notes Precauti

Equipment Usage

Prior to use, identify all movable parts. Do not loosen or remove
any components without authorization; keep head, limbs, and hair
away from moving parts to avoid injury.

To prevent accidents, thoroughly inspect for looseness or wear
before use. If issues are found, contact the equipment manager and
do not operate until professionally confirmed safe.

Never use damaged, jammed, or entangled equipment. Handle
with care during moving/relocating, maintaining balance.

Prevent objects from falling into or being inserted into any open-
INgs.

Maintain a minimum 2mx1m safety zone behind the equipment;
avoid placing sharp/hazardous items nearby.

Install and use on clean, flat, and stable ground. Keep away from
damp/wet areas; outdoor use is prohibited.

Do not modify, alter, or permanently remove any components.

Scope of Application

e This equipment is not intended for medical use. It is suitable for

commercial venues such as fitness clubs and should be used under
the guidance of a professional fitness trainer.

This equipment is for designated use only. Do not perform actions
beyond its intended scope.

Do not use accessories not recommended by the manufacturer to
avoid potential injury and damage. Use only as specified in this
manual; other manufacturers’ instructions are not valid.

600

Training Area

600

938

2182 2000

600

Free Area Unit: mm




Parts List

Note: Some parts listed in the table may have been pre - installed.

No. Description QTY |No. Description QTY
1 [Main Frame Assembly 1 32 |Middle Control Lower Shell 1
2 |Lifting Frame Assembly 1 33 |Left Armrest Decorative Cover 1
3 |Left Upright Assembly 1 34 |Right Armrest Decorative Cover 1
4 |Right Upright Assembly 1 35 |Face Shell Upper Cover 1
5 |Front Handrail Assembly 1 36 |Face Shell Lower Cover 1
6 [Support Frame Assembly 1 37 |Adjustable Fan Cover 2
7 |Left Handrail Assembly 1 38 |Decorative Upper Cover 1
8 |Right Handrail Assembly 1 39 |Decorative Lower Cover 1
9 [Control Panel Frame Assembly 1 40 [Emergency Stop Rope 1
10 [Switch Fixed Seat Assembly 1 41 |Emergency Stop Plug Cover 1
11 |Front Roller 1 42 |Emergency Stop Plug 1
12 |Rear Roller 1 43 [Emergency Stop Half Box 2
13 |Running Belt 1 44 |Edge Strip 2
14 |Running Board 1 45 [Handlebar Cover 2
15 [Multi - Rib Belt 1 46 |[Upper Cover of Handgrip Pulse 2
16 |Lifting Motor 1 47 |Lower Cover of Handgrip Pulse 2
17 [AC Motor 1 48 |Left Armrest 1
18 |Overload Current Protector 1 49 [Right Armrest 1
19 |C14 Power Socket 1 50 [Cushion Pad 4
20 |3C Power Cord 1 51 |Round Cushion Pad 2
21 |Power Switch 1 52 |Projection Electronic Watch 1
22 |Small Rotating Shaft 2 53 |Middle Control Keypad 1
23 |Fan Wheel Fixing Plate 4 54 [Middle Control Board 1
24 |Foot Pedal 2 55 |Wireless Charging Module 1
25 |Height — adjusting pad 2 56 |Shuttle 1
26 |Motor Cover 1 57 |Safety Lock PCB Board 1
27 |Motor Front Cover 1 58 |Fan 2
28 |[Decorative Cover 4 59 |Filter 1
29 |Left Rear Adjuster 1 60 |Power Potentiometer 1
30 |Right Rear Adjuster 1 61 |Frequency Converter 1
31 [Middle Control Upper Shell 1 62 |Drop — shaped Decorative Logo 1




Parts List

Note: Some parts listed in the table may have been pre - installed.

No. Description QTY | No. Description QTY

63 Hexagon Socket Cylinder Head Bolt 921 87 Cross — recessed Pan Head Bolt 4
M8*%20 M4%35

64 Cross — recessed Pan Head Screw 8 88 Cross — recessed Pan Head Self - 14
ST4. 2%19 tapping Screw ST2.9%8

65 Cross — recessed Pan Head Self - 9 89 Cross — recessed Pan Head Self - 18
drilling Screw ST4.2%15 tapping Screw ST2.9%10

66 Cross — recessed Pan Head Self - 9 90 Cross — recessed Pan Head Self - 4
tapping Screw ST2.9%15 tapping Screw ST4. 2%13

67 Cross — recessed Pan Head Screw 9 91 Cross — recessed Pan Head Self - 12
M5*15 tapping Screw ST4. 2%16

68 Cross — recessed Pan Head Screw 3 99 Cross — recessed Pan Head Self - 12
ST4. 2*%19 tapping Screw ST4. 8%12

69 Hexagon Head Cross Screw M4x*8, 9 93 |U -~ shaped Cable Clip 1
Green
Hexagon Socket Countersunk Head

70 Bolt MI12%20 4 94 |Flat Washer $9d22t1.6 16
Hexagon Socket Countersunk Head

71 Bolt MI12%50 2 95 |Flat Washer $9d 16tl.6 4
Hexagon Socket Countersunk Head

72 Bolt MI12#40 4 96 |Flat Washer 8.4 16t1.6 17

73 [Hexagon Socket Cylinder Head Bolt | o | g7 1py. i yasher 08.4022t1.6 4
M12%90

74 %:i; - recessed Pan Head Screw |1 g0 kot asher & 116202 8

75 Hexagon Socket Cylinder Head 13 99 External Tooth Lock Washer ¢4, 9
Screw Mb5%*15 65Mn
Hexagon Socket Countersunk Head B

76 Bolt MLO%75 2 100 |Arc — shaped Gasket $20$8.5%1.5( 4
Hexagon Socket Countersunk Head

77 Bolt M10%65 2 101 |Nylon Washer M10 Nylon 10%25%1 2

78 Hexagon Socket Cylinder Head Bolt 9 102 |Lock Nut V8 8
M12%35

79 Hexagon Socket Cylinder Head Bolt 4 103 |Lock Nut M12 9
M8*%30

80 Hexagon Socket Cylinder Head Bolt 9 104 |Lock Nut M10 4
M8*80

81 Hexagon Socket Cylinder Head Bolt 9 105 |Hexagon Nut M8 1
M6%10
Hexagon Socket Countersunk Head

*

82 Bolt M8%25 10 | 106 [Perforated Shaft & 10%58 1

83 ﬁg:;; - recessed Pan Head Screw | o 1167 |poporated Shaft & 10%73 |

84 ﬁi:gs - recessed Pan Head Screw |71 ye 1000 B Dowel Pin ¢ 1. 8%35 2

85 Cross — recessed Pan Head Screw 1 109 hicU small Board 1
M4%15

86 Cross — recessed Countersunk Head 9

Screw M3%*5




Exploded View




Exploded View




Packing List

Console Panel

Electronic Display

Left Upright Frame Right Upright Frame

T

0y

y o

Lower Cover of Face Shell




1. Remove the motor cover #4.
2. Insert the left upright frame #1 and the right upright frame #2 into the base frame.
Use hexagon socket head cap screws #8 (M8x20) and washers #9 (¢8.4xp16x1.6), #10
(08.4%xp22%1.6), and pre-tighten them.
3. Slide the left decorative cover #5 and the right decorative cover #6, insert the control
console #3 onto the upright frames. First, connect the communication cable, then use
hexagon socket head cap screws #8 (M8x20) and washers #9 (¢8.4x@16x1.6), and

STEP 1

pre-tighten them.

4. Install the left decorative cover #5 and the right decorative cover #6, using cross
recessed pan head screws ST4.2x19, and pre-tighten them.

z
o

Description

QTY

Left Upright Frame

Right Upright Frame

Control Console

Motor Cover

Left Decorative Cover

Right Decorative Cover

Cross Recessed Pan Head Screw ST4.2x19

(ool =V Po= Vi N PRE Y PEENY PN

Hexagon Socket Head Cap Screw, M8x20

(Yol [ocl LN (o)W (G, EENg [GUN | O By

Washer, ©8.4xp16x1.6

Al
N O

Washer, ©8.4xp22x1.6

N

Pass the communication cable
through the right tube



Assembly
STEP 2

1. After the console is installed, install the electronic watch #1 on the console #5,
and fix it with hexagon socket head cap screws #6 (M8x20) and washers #9 (8.4 %
®16x1.6).

2. Install the lower face shell cover #3 on the console #5, and fix it with cross
recessed pan head self-tapping screws #7 (ST4.2x16) and cross recessed pan head
screws #8 (M4x8).

3. Tighten the pre-locking screws, reinstall the motor cover #4, and embed the
lower decorative cover #2 into the electronic watch.

z
°

Description QTY

Electronic Watch

Lower Decorative Cover

Lower Face Shell Cover

Motor Cover

Console

Hexagon Socket Head Cap Screw, M8 x20

Cross Recessed Pan Head Self-tapping Screw, ST4.2x16
Cross Recessed Pan Head Screw, M4 x8

Washer, 84x@16x1.6

OloNO |V~ |Jw]N =
NG AN (VNG NG N NN RN EENY NI




i Operation and Maintena

power switch

power cord
A Warning

1. For your personal safety and the normal operation of the machine,
ensure the grounding wire of the socket is reliably grounded.
2. For your personal safety and the normal operation of the machine,
strictly prohibit operation with wet hands.
3. Do not open the motor cover for maintenance by yourself to avoid
danger.
3. After each use of this equipment, turn off the power switch. This can
save electricity, extend the service life of the equipment, and ensure safety.
4. The power socket must be a 16A, 220V socket with good grounding to
avoid electric shock accidents.
5. The machine body is strictly prohibited from being flooded to avoid
damaging the machine.
6. When the power is on, keep the power cord away from the moving
wheels under the machine.
7. Do not pass the power cord under the machine. It is forbidden to use a
damaged power cord.

Level Adjustment

The treadmill must be adjusted to the optimal horizontal position for use.
After placing the treadmill at the location for use, use the height - adjusting
pads at the bottom of the treadmill console to adjust it to a horizontal state.
After adjusting to the appropriate position, tighten and secure the bolts on
the machine.

height - adjusting pad



Operation and Maintena

Electronic Watch

Emergency Stop
Pull - cord Switch

Moving Wheels

Running Belt

Height - adjusting Foot Pads

Electronic Watch: Displays sports parameters.

Water Cup Holder: Holds sports water cups.

Handrail Frame: For holding during exercise or when paused.

Moving Wheels: For moving the equipment.

Side Strips: Can be stepped on during pause or emergency for safe
escape.

Height - adjusting Foot Pads: Adjust to keep the machine stable on the
ground.

Running Belt: The area for running.

Emergency Stop Pull - cord Switch: Attach the safety clip to clothes during
exercise; pulling the cord in an emergency stops the motor quickly.
Console: Has buttons for speed, incline, start, stop, etc.

Wireless Charging Platform: Wirelessly charges mobile phones and holds
sundries.

Fan: Adjust speed via the fan button on the electronic watch to cool the
user.

— 13—



Operation and Maintenance

Before moving the treadmill: Ensure assistance for transport (capacity
> 100kg) and a flat surface. Lift the rear, use rollers to move it, then
slowly lower until height - adjusting pads touch the ground before
releasing.

Note: During transport, keep the angle between the frame side and
ground <30° > 30° may damage the front power cord and base

f . .
rame Move the Treadmill




Operation and Maintena

1. Running Belt Adjustment
For a better treadmill experience, it's necessary to adjust the running belt to
the optimal state.
(1). Deviation Phenomenon and Adjustment
Deviation range: A left - right deviation of the distance between the running
belt and the side strip within £5mm requires adjustment.
Adjust the deviation at a running speed of 4 km/h. Note: The running belt
must not slip after adjustment.
Deviation to the Right: Use an inner hexagon wrench to rotate the inner
hexagon adjustment bolt on the right side at the back of the machine clock-
wise by 1/4 turn. Or rotate the adjustment bolt on the left side counter-
clockwise.
Deviation to the Left: Use an inner hexagon wrench to rotate the inner
hexagon adjustment bolt on the left side at the back of the machine clock-
wise by 1/4 turn. Or rotate the adjustment bolt on the right side counter-
clockwise.

deviate to the right deviate to the left

(2). Basis for Tightness Adjustment and Correct Adjustment

After the treadmill has been used for a while, the running belt may slip
slightly. This is caused by the natural stretching of the running belt, a
normal phenomenon. At this time, please adjust the two inner hexagon
adjustment bolts at the back of the machine clockwise at the same time
until the running belt no longer slips.

\/;’/’,-" S



I Operation and Maintena

Correct Method for Judging Running Belt Tightness

Method 1: Use both hands to pull the running belt evenly with a force of
3-5K. The distance between the running belt and the running board
should be 15-20mm for proper tightness. If it exceeds 20mm (too loose)
or is less than 15mm (too tight), adjust appropriately.

PN U 3-5Kg
%
[
l N
3-5Kg \ running board

Method 2: Set the running belt speed to 5 km/h. Grasp the handrails
tightly with both hands and step on the side strips with feet. Step on the
running belt with the other foot. If there's no relative sliding between the
running belt and the roller tube, the tightness is appropriate. This method is
not for children or those with mobility impairments.

2. Cleaning Methods

Warning: Before cleaning or maintaining the product, be sure to unplug the
power plug of the electric treadmill.

Thorough cleaning will extend the service life of the electric treadmill.
Regularly remove dust to keep components clean. Sweep the exposed parts
on both sides of the running belt. This will reduce the accumulation of
debris that needs to be cleaned irregularly. Keep sports shoes clean and
avoid bringing foreign objects into the running belt, which may wear the
running board and the running belt.

For the surface of the running belt, use a damp cloth with soap to wipe it.
Please note that water should not splash on electrical components and
under the running belt.

After using the machine for about 3 months, it is necessary to clean the
console. Use a flathead screwdriver tool to open the motor cover, and use a
small brush to carefully clean the dust on the controller, the motor, and the
small belt.

Note: Do not damage electrical components or disconnect the control wires.

— 16 —



tions for Use of the Electronic [

SSID:ASM—

INS'GHT

12:18 PM

Scan The Code
Tologln

Quick Start

® Bluetooth Program @& Target S Setting

Introduction to the Use of Main Interface Functions

1. Quick Start: Press the central control button , or select the “Quick

Start” icon on the main interface using the operation knob to start exercising.
2. Program Mode: Use the operation knob to select the program mode icon
on the main interface to enter the preset program selection interface. You can
choose 1 from 10 preset programs to start exercising.

3. Target Mode: Use the operation knob to select the target mode icon on the
main interface to enter the target mode selection interface. You can choose 1
from target time, target distance, and target calories as the exercise target.
Select again to adjust the exercise target. After selecting your target by rotating
the knob, start exercising.

4. Bluetooth: Use the operation knob to select the Bluetooth icon on the main
interface to enter the Bluetooth connection interface and select the target
Bluetooth headset for matching.

5. Settings: Use the operation knob to select the settings icon on the main
interface to enter the factory settings interface. You can view the system ver-
sion, connect to WiFi, switch languages, etc. in the settings (non-professional
staff are not allowed to modify the parameters in the settings at will).

6. Scan Code Login: Users can scan the code to log in and register their own
accounts. After each exercise, the background will push the exercise data to the
user's mobile phone background.

7. Screen Projection Instructions: Users can scan the code to view the screen
projection operation process.



ns for Use of the Electron

33 User Nickname SSID:ASM— 12:18 PM

. Next Speed: 7.9 Next Slope: 13
PROGRAM VIEW

0 Time Left 29 Distance @ Calories !,.

i Heart Rate Step
28.07) 2\

89 275

a IN(;I‘.INE 13

; - o= SPEED
- the movementis in progress LA T 139

Introduction to Exercise Interface Functions

1. Time: Displays the current exercise time (M:S).

2. Distance: Displays the current exercise distance (km).

3. Calories: Displays the current calories burned by the user (KCAL).

4. Heart Rate: After the user holds the hand grip heart rate sensor chip with both
hands, wait for about 3 seconds, and the user's current heart rate (BPM) will be
displayed on the screen.

5. Steps: Displays the number of steps the user has taken during exercise.

6. Incline: Displays the current incline (%) gear.

7. Speed: Displays the current speed (km/h) gear.

8. SSID Code: The SSID code is located directly above the exercise interface.
Users can project the screen on the exercise interface. For the screen projection
method, refer to the screen projection instruction sticker below the electronic
watch. Before screen projection, check the SSID code corresponding to the current
device and select the same SSID code on the mobile phone for screen projection.



for Use of the Cent

INCLINE

Introduction to Central Control Button Operation Panel
The buttons on the left side of the central control are used to adjust the incline
gears of the treadmill. Each time the incline increase/decrease button Cis pressed,
1 incline gear is increased or decreased. The buttons on the right side are used to
adjust the speed gears of the treadmill. Each time the speed increase/decrease
buttoni Is pressed, the speed is increased or decreased by 0.1 km/h, and long-
pressing increases the speed adjustment rate.
The left side provides three incline gears: 4, 8, and 12 (%), for users to conveniently
select the target incline. The right side provides three speed gears: 3, 6, and 9
(km/h), for users to conveniently select the target speed.

Q Fan button: Controls the on/off of the fan. The fan is only turned on in the

exercise state. Press it for the first time to start Fan Gear 1, press it again to adjust
to Fan Gear 2, and press it again to turn off the fan.

Start/Pause Button: In the standby state, press this button to enter the

quick start mode; during the exercise state, press this button again to enter the
pause state.

. Stop button: In the exercise state, pressing this button can slowly stop the

exercise.



ons for Use of the Shuttl

INSTGHT

Introduction to the Usage of Shuttle Knob

Clockwise rotation: Select the next target

Counterclockwise rotation: Select the previous target

Short press the knob: Confirm

Long press the knob: Return to the previous interface

Function Introduction:

1. Screen Projection Mode Function: In the screen projection state, rotating
the knob can adjust the volume. A short press can hide the exercise data frame.
When the data frame is hidden, the screen projection video content can be
viewed better, and a short press again restores the display of exercise data.

2. Exercise State Display: The knob will display the corresponding content when
the target is selected. After entering the exercise state, it will cyclically display the
exercise time and distance data.

Note:

The knob cannot be used to control the adjustment of speed and incline, as well
as the pause and stop of the treadmill during exercise. Do not press the knob
frequently or with great force to prevent it from being damaged.



rror Code Explanatic

Fault Error Description
E91 |Low voltage trip
E92 |Temperature sensor abnormality
E94 |Output overcurrent
E96 |Transformer overvoltage
E98 |Grounding abnormality
E99 |Inverter overheating
EQOA |Motor overload abnormality
EOB |Inverter overload abnormality
EQC |System overload abnormality
EOD |Motor disconnection detected
E9E |Inverter brake fault
EB1 |Flash program fault
EB2 |EEPROM fault
EB3 |Low voltage display
EB5 |Emergency shutdown display
EB6 |Driver setting error
E9 High temperature display
E11 |JAndroid serial port cannot receive key
E12 |Android serial port write error
E13 ]Android serial port cannot be opened
E79 |Abnormal communication with inverter
ES0 |No Android communication received




and Maintenance Rec

Maintenance Record

Date

Maintenance Inspection
Content

User's Signature

Maintenance Personnel




CT170
{EFRERT

EFERAT R ASAEDEATMN, FHeREMERTRE HNE: SDEREFFERAINBIRAT BiE: 4000967177
BEEREAEMR, LUESReE, o SRMEEFEERRIETIWE ®i4%: 266228



EERARFTRZATLIUARFEIRASE, FREABIERETIRE,

2 -3 3
[ 5
S 7
A B <o s m oo emoemoeoosoooioiioiioiioioo 9
BB B << - oo m oo moeeoeoomsooasoaooiooioo 10
T ] 12
T 111 17
0 19
L 2200 20
R ) 21
(R S << <o e e m ool 22
RiE SHIPITRE

NDRENRIRPHPOIENRIEE R #ITRREIELIR,
BT =aARRIAEREERNFIHNBRRARITERN, BUEHASTRERRAFIRRZHEREP,



| YR

4 )

HiTHR 4 © GB17498.1-2008, GB17498.6-2008
FEERZEA 1 SBE

PRAA# 1A

EHERKIRE : 180kg

FmRT 1 2182mmX938mm X 1607mm
MmEE  190kg

EERIE : 220-240V,50/60Hz
BMININER 1 2.2KW

EESEE : 1-20KM/H

WESERE : 0-15%

FESHEAHIFIEPRIAFERRARNES. ATERESER
LENBEMRL, BIEMBEAESRERCEANNE. &
ERE, B RRATARNZHT:

EERABME, E—EFRAEMTLIZEERRA.
RERE

JL

S

AR S ITRIZE, BEREOENEERMEL.
MRS BB EREHITIREAIATIR.
MRBFETHIOBTR . kE Tl WEARREMEMHANERE, 5
M BEME IR S BEE.

EEFEECHBEEE, PEFSHTHEER, —ETNERFETREZE.
P EMRBRES AT E NG AFRRERGE
EREZENESNERBERLITRE, BFRBIABRENANZELERE
B IR A 7 LUE A 2547

DIERR,. SE. BRBEUREETESRIZIEHNERREE, L8
BRI EERRERIERR 7 AT E A4 .
FEERNAFPESEE. REENESE, "aEREKEEITERIARNE L
HMHANFURTS, HEHEE LS MRERE.

rﬂl

== Ak
H=

Bib)LEERASERSRIM. FIERAERABIFNLEEESRMER.
TEERAMEILETBASRIM. SOFUMIZERFEANER T ERARSFEM .

i

FEERIBRGENESREMENE. NEARKEHR, TEFKESIH
BERWNBFIENRR, HAXNRES=EFHE, ARERAIGIR. B
BN R IFREFENZIE, UNCT e, K&, SIRESOLH, B
RREREE,



| YRR
BEtHE

o EERAEHE, BERERASHBRANTBIHMLE. FaEERHFED
AR R RO FE AR B S P 4 . EREFRSEAIRT, SKER. PUBR. FIANSK
% BT B PSR RO

o ATHILEEMNEE, EERAEHMZANSLFEREREMOET— 0BG
SREMFER, MBLIBERE, BEEHEEARBER, EE1LA
RWABHATEREITZA, NOERZSEY. VERRARFE. B
STEMEM .

o iE. BIREEMBTEMMERSHE L NOBH, FRRBEHIT
.

o YILEMPRHATIENBHOE@MFOL.

. ﬁﬁﬁﬁﬁm§¢ﬁﬁbﬂ%M§éB,E%M@E$Emﬁﬁ$%ﬂ%ﬁkm

AEMREEE, PR, RENGE LRENER, TaEEREEKE,

R EETE PIMER AR .

o UIMEMBHREEMEBY, RE KA TEMOEMTHRE.

& MSEE

o ABMHAANEMEAETHIWER. ASEMENTRESFAFEWITANR, EE
FARSHEESTER.

o ARB|[MIXATIHEMIE, T UL AR SR EMCEABEE.

o FEEMIFIE MEFNEN, BRUERSSBNHGEMIIL, RATRUK
BEARPAPNEREM, TATUAEM REVEORABIEAKE.

2000

F H X 3 Hfi7: mm




Ja L B W 2

EE: RPAINEETNGAA CHHE RE

Frg | FA R B | g | T 44K o
1| FBE 1| 31 [z EsE 1
2 | ERE R 1| 32 [T 1
3 | AR 1 | 33 [P FHimas 1
NV ERYA 55D 1| 34 | AT 1
5 [ATERTL K 1 | 35 Wk & 1
6 [SCHEZEEK 1 | 36 |k Fi& 1
T |ERTERK L | 37 | AR 52 2
8 [HERTEAk 1 | 38 |%&if i 1
9 |G LR 1 | 39 |%EifTF 1
10 [JTR[H € e e i 1| 40 |2f=higs 1
11 AR 1| 41 [Bs 46 Frifiag 1
12 |JEiRf 1| 42 |2f=4EH 1
13 |Hiby 1| 43 |2fE8ireE 2
14 | MBI 1| 44 |in% 2
15 |Z# 1 | 45 |{EFE 2
16 |[#T+ ik 1 | 46 | TRk Eag 2
17 |ACHik 1| A7 |FERKE T 5% 2
18 | ARy 45 1 | 48 |LEFF 1
19 |C14 HE Y5 i i 1| 49 |HEF 1
20 |3CHLYRLZE 1 | 50 |ZZphik 4
21 (MR 1| 51 |BZEmp 2
22 |/NEEHh 2 | b2 [HhEHTE 1
23 | DX I ] 5 AR 4 | 53 |HiEfRi iR 1
24 |J%e 2 | 54 [hEEiEflR 1
25 |V AL 2 | 55 oLkt HIMbR 1
26 |Hikds 1 | 56 | kiR 1
27 | HiAHT 5 1 | 57 |%=48iPCBIR 1
28 [Hefis 4 | 58 | XU 2
29 |LlEiAas 1 | 59 [JENHs 1
30 [fJEiRE 1 | 60 |FJEHLR 3 1




Ja L E B W 2

FE: RPN EETHGAA CHTL RE

FF5 TR (P9 T2 FR s
61 |AEHAs 1 | 86 | T FAEPIRIRETM35 2
62 | AL bR 1| 87 [Tl Sk AeM4x35 4
63 | N7 A B Sk A8 20 21 | 88 | T HEAL kL H BUIBETST2. 958 | 14
64 | TFAREHKIRETST4. 2%19 8 | 89 [T ik HIUREIST2. 9%10( 18
65 |tk H I EEIBATST4. 2%15 | 2 | 90 |+-mlifs sk H BUBATST4. 2%13| 4
66 |1 FREA L HBUEETST2. 9%15 2 | 91 [TFHl Sk HBURETST4. 216 | 12
67 |+l LERETME*15 2 | 92 [Tk HBURETST4. 812 12
68 | TR LIRETSTA. 2%19 8 | 93 [URlIZk+ 1
69 |Fb/SHITTFIREIMAS, SRt 2 | 94 [‘FHEGI*P22*xt]. 6 16
70 |NZSATEREREML2420 4 | 95 [FEEIGI*P16%t]. 6 4
71 [NASHDTERIEFEML2%50 2 | 96 |"FEEPS. 4xpl16%t1. 6 17
72 |NSATTEREREML 240 4 | 97 [FEREIGS. 4%p22*%t]1. 6 4
73 | 7S A RATE SRR AEMT 2490 2 | 98 [FHE D1 1xP20%2 8
74 | A SR IRETME %12 4 | 99 [HMEAEIEERE P4, 65Mn 2
75 [N AR SR B ETME* 15 13 | 100 [ $20%d8. 5%1. 5 4
76 [N NAERLERIREM10%75 2 101 |Je e EM10 e 8 10%25%1 2
77 |N7S AR RIBEFEM10%65 2 | 102 | B FAMEREMS 8
78 | 7S A A L BRAEM T 235 2 | 103 |BFatEBEML2 2
79 | NN B SRR AN 30 4 104 [BHFAERIM10 4
80 [P7N A [E A Sk IR A M8 80 2 | 105 (7SR BEMS 1
81 |/ R L IZFEM6%10 2 | 106 | fLEHHIP10%58 1
82 | 7N AL L IEAEME*25 10 | 107 [+ LA Hlp10%73 1
83 |1 Al AL L MRETM5*25 2 | 108 |BEL4S 1. 8%35 2
84 | AL L IRATMA*8 7 | 109 [MCU/MKR 1
85 | T FHlALKIRETM4*15 4










il

GRS

[E-




IR R

HELT—

1. TR TEIAE #4
2. AR #1. AMEE #2iENESR, FH
AN FARIELIZET #8 (M8x20) F#E #9 (p8.4x@pl6x1.6) . #10 (p8.4xp22x1.6
) MBI,
3. BEIZEEIRE #5. ARIGE #6, BIEHG #3 W R L, L@ TLERE, £
WS AEASLIRET #8 (M8x20) FEE #9 (@8.4xpl6x1.6) , MHIE .
4, BREZLFIME #5. AFIFE #6, £H
+F A SLIRETST4.2x19, FgiE
B HE
A8
A
bl =]
k=
RIS
aEihE
TFERSARETST4.2x19
AAEESIRET, M8x20 16
HE, p84xp16x16 12
10 BB, p84xp22x1.6 4

X
dio

[o o)) Y [FSENg [P JUIFN RN PERN

V||Vl lwIN|—

BRI R



% )LD
AT

1. BHlERER, BFFR#l KEEBEFE #5 £, EH

RAAEAEKIRET #6 (M8x20) | #E #9 (p8.4xpl6x1.6) ElIE.

2. ER N E #3 KEEHG L, £H

TFEELATRST #7 (ST4.2x16) . +FHEEKIRET #8 (M4x8) REl%E.
3. B RIBETHE, KWDikE #4 0, BEIFTE #2 HRABTFR.

P
di

FHER

BFE

N

7 M

ks

b=
A7 BERESLIRET, M8x20

TFERLEBURE], ST4.2x16
T FRERSUIRE], M4x8
BE, p84xp16x1.6

s
il

(ol Ne N IENE Fo) N U, BNy U B O] P
G [ G I NG I NG P U [ Y N




' 55 PR 7R U A

/\ B&

 ATIEOANBRZERIEHIERIZIT, HE RS IEHRR Fi&it
ATEHNASZERNEHNIETIET, MEHKIRE
BEAEBITHIADESHITYHERE, UEHIARK
BRERARSHMEERHAREIFX, XIFEATUEHE, EREFMERASFG. RIE
ZE,

5. BRI IER16A, 220ViEith RIFHIIHEE, BERAk AR ESEN,

6. HLREET K, KRR,

7. BRMERRN, BREZZEVNE THENR, EAEBRREMNETHFE, Fib
& RERAY R iR o

AN =

MERSIABESEERKE, BRSIBMEEREANCER, BESIIN
ARAHNASRAREKE, ARINGECER, HIE LMEESERC,




LA DR TE U

TR IEaISHERER

IKIRER: IEBHIZKAR

HRFR: EEEERES, WFARA

Boke: RIRTHnssm

W5 EERESIKRIARE, BifteeitEA
ESHE: EERET ST

T S IRIEEXE

ERFEILRIETR . EilfRRekE Kkt BERBERNERENESIFLL,
LA RIEE L LIEEE,

hEE: WERIRES BE. KE. 7R, FLESEERRFRRE.
TEFBYE: AFIELFTRE, HAUNESMHRY)

M : B AR ENNERBETXE, NoshERAEE R

— 13—



L RS U

BHBLIET, BEBREARMDEMRIZ, BREMIZEEXT100kg, BHH
ETTFENHE., MENERRLIEDRLE, RARKRERSIRR KBS
EMALE, AHEN, BBEISNEEHT, HEIFEASREME, FHERF,

T8 wfRiEdiEd, BPNRELESMEZ B XA/NF30° , XF30° B
BRI T VAT IR A IR & KK,

EZa i1t )




i R FR U A

—. BEXHERE

ATHREFNEABRSIIEELERBSHFRAEISERS,

1. (R CE R REE

WFEE: BSFERFZEEEEAMEE tSmmilALAER, FERAE,

HRAEBFEATRNRBESTEETAE, 8 . BRERITEAEEITE.

#Falk : BERANNBIRFIRA S EE1/48, ARV EEEAMNN R AIEEE
1%, EFHERHAREMAEAZRE,

iR : BEEARNANBIRFIRESEE1/48, AR AEEANN KA fRIEZIEZ
%, FHRSHAEAMAEERE,

2. R RFBRIEHRZERKIE
WHHER—RIEGE, TRESHIABTE

GRITANR, XRBSWAREKFE, o
BESHS, HHERHIRESIEIARE ‘@( B
AAEATANHARIAEIER, EREERT D/

Cl —
BH Ik, ﬁ/ W AE
B EIBT S S RIS -

Fixk—: WMERR, NFEHASAN3-5Kgh S H . MEH5SHSRZEESN
15-20mmAIEE; BH20mmELHFEMREELFE,; MN15mmiETH T X E

HREEHAE,
\ T 3-5Kg
[
:
| (e o5 co )
3-8k e




L A DR TR UL

FiEZ: BSHEREASTRI/NERT, ANFERZRKRF, WEEBELE,
F—HRERT T, BSHESMEZBRAEHAENEHRASK, LREDHEA
RiE, AFEILEDITHAEEARTERM,

—. FEAn
Z5 : TRENdHA @A |, BTSSRI IREREEL k.

SEERBLSEREDHENOER .

EHIE R L LRSS . EERSERLRBEIMNIES, RGBS
BTRROER, RBEDENTE, BRESMESHRSET, ERBSRM
B, MSEREAMNREREHER, BEEREEKRE RS TH LS
ST H,

FHERALA AR, ESEA—THE, EA+EFORFIEIFDRE,
PRI TS FRR . ML ERRD . SR FRER TS,

B —ERERR RS TR ENE S,



FEL TR A 1

SSIDASM—****—**s2

INS'GH

12:18PM T @ %

P BT B @ BiREs & BE

FAEINEEFERINTR

1. RRBE: ?;?TEF??EE%E@, S HREREFHE P 3 F HOQuick
StartEtREHIRIEDN.

2. BFES: BERMEPEFAREFERER, EATREFEER
M, RAIA0FhFIZIZERF P IEFE1 M IRIES,

3. BfiEN: #EEfiEP EF@mEREREFR, #HANBIRERIEFER
®, FIMEFREE,. BiriEBEEBRREEPREIMHEAEBiR.
BXESEIRI X Es) BArdE TR, B, EEFEECHBR
BEFIRIEE.

4. ¥55F: BERESEPE R EIETErR, EFANBEFTEERE, EEFEEH
HYEE ZF B ML TICED .

5 E: BREMMAPEIFEREEE, FALREFE, AJERE
BEFRGRA, EEWiFi, VIIESF EETLTIEARTSREEE
KIREEHNSH) .

6. AMER: AEFHABER. AMECHKS, BRENERRG,
BESBEmHFEEXEFEAZENFIES.

7. 1 RERRA: FRETHLBEERFRIERE.



HEL TR A 1

3‘4 BRIRHR 12218PM & @ R

@ =uu=

HE1:400m

Q =a

2807\

a "™ 13 ¥ T

EEIAEEET A

1. B8l : E/RZHANEsRtE M:S)

2.8858: BRHANENES (km)

3. FRE: EREAESAHEENFIEES KCAL)

4. 10F: FRENFEEFEORRRARE, FEMWAELGHIETERE
BEERS LR R ERAEZSENDE (BPM)

5 3¥: ERFEAESINTH

6. I : BRHAIKE (%) $H{L

7. 7% : BRHENEE (km/h) 357

8.SSIDES: SSIDRENTEzhAMIE LT, FRAEREENRm#HITIR
R, #EARSEBTERTNARFIRPMK. HFEG, SEEHANK
FXTRIHISS IDES, 7EFHimiki¥tEEIRISS IDESHITI R



s 1 A

IR RIEE RN

iz MR A TR S, S TrEm Rzl
A/ ME L. BNERE T RS RS, 5
s i/ mzt s R0, Tkvh, KRS MERATETRE.

ZMiEf4. 8. 12 (%) = MEEHFMEREEEMAZETKNE, A
MRS, 61 9 (km/h) =AMER B FHALHHE A E (B HEMIR I HARRE .

O rms: EHRBFL, RBRESHRETFE, BTE—
REFRRE, BRETFEBERMEL, BRETEHRE.

Bah/EFimiE: HIRET, R TZIREENRRE RN
, HEBEFRSHEIZ MZIZEENE FIRTS.

B eimm, 2anaT, BTOsRTERELE.




Je LA i A

ARBEH ERA TR

IETSt iR : EFET—NEFR

WETE e EFELE— B

Mizned: #A

KignEd: 1RE E—FE

INEET4E:

1. REERINEE: WERST, REREHTATEEX ). HRAR
EEHIBEINAE, PREBBENERS TREFUERFENNAE, B
RAIRRE BN BRI E R

2. BENRSER: RHESEERFPBFRMERTRANS, HAEEIK
SIETEM R EEIR AT E FlRE S EHE

AR REETERTIESEIRET, BE. WERFTHESI
2. =1L, BZMESRKRSIREREE, BHEHE LR,



AN

$HIRED BRI A

F91 IR R Bk A

E92 mEERERE
E94 T IS B R

E96 TEHIHBE
E98 EMFE

E99 T hiamid #

E9A DA EHFE
E9B FMERd R 7T
E9C REURFE
E9D SN E5 % kst
e] A Jiam R Z R
EB1 Flash?2 Frii &
EB2 EEPROM#R &

EB3 REEE=

EB5S ERENER
EB6 Driveri&% E &%

E9 ESPRrAan

E11 android & AN A E iz BBE
E12 android & O 5 i §&
E13 android&& A 3&FTFF
E79 MELMBBERTE
ESO AR ZEandroidiB{E

—21—




B 54

ZENRE[BMREF
1. {R{EHAR
11 URZERKZ BIEAREBEGRBE, BEEKREHBENT,
= R BHER RIEHIR
MW (&) 3%
MEEEMM: Bil. BFEARE
shEE). dREE. BTFRSZ. BHI%E, 14
by ok Aryioe s
TR BIEME. M. 65
M, BmALEYE. REFE !
BERE
il zRsmze 3%
H (B HEEMRHE: EFRAEIINE).
W?ﬁ:"’(ﬁ%i\ HBFRE., MisEE. BEABEME 14
BEN. X =
B HHL)
WU R BRAMESE. BIES. 6B
G, S, REE. REATE !
F IR SR BB 3
HERESEN
Mth BB BEH. WRE 64 A
F28. HKFES 14
EEssk CiiReE  |FMEMEDHES: i, HME.
(R %) BB, 1EMR. BR% e
MpshsE
T IREANE. BRME. BB, HEEE. RE. K. ARZRE “RIERS”
SEER, SR RUEEEERS,




R1Z 5 4L

12" mEMIZAELARN, HAGARE#E, RIFERRFRE. RES%E
AN, "mEWXEtHAEE+AEHERN, MHAAREE, RITFEFEFHR
BT

2. REFR
FaREHzARH4EE, BEREHENBKERENHVERGEEZRSHEER,

3. FIBEARREERMA

3.1, B RIEHARAY

3.2. TERMTRABAMNELZHREEIE(REBIEREREHANNBRERI), @
FERBESEZEARFDN,

3. I NAEEHRNHAREITLRREEDN,

A FEFRAMEAKEr RERRAPERI R KRB RERAEPEREREN,

35. HAAREGFE. #H. ERXNG. #HERE. REHLEM)ERHKER
p7N: (8

3.6. HARHMIEN(BRARE. KR, FFF. EYEREF)ARERNBERIFN,

4. FFHR =

41, ERREERNEATHREAREKMEXREEENANAEESSE., B4
SITHX &S K),

A42. FEFREIE, MERNALHBEEQEHEIAREFUIIOEMEE, 1§
BEZZEEREBTIER, WRIEZZHEENTIKIEHITHRE, K
NEIF AR EERE,



RZ 5 Y4EI0REK

RFICR

H & FEANEANS

H
i
i
4

RFAR




INS GHT

552X FEHE R AR A A
A WREFEMAEXEFENENBLBRIEH 1065
SHEEEM: WREESMENEXRIE T E

MREHRAD : 266228

BR& 4k 400-096-7177

http://www.chijianinsight.com/




